
                                           921-Dave’s Rack                                        921-12X   

 

 

1

Can be converted from a luggage carrier to a sunshade in minutes. 
Dav e’s rack is designed to work on stock v ehicles and v ehicles with Genuine Oly mpic 4X4 accessories 
except 153-AT Slider rear bumper.  Some af termarket equipment may  interf ere with the instillation of Dave’s 
rack.  OEM bumper plastic end caps must be remov ed or modif ied to allow installation of Dave’s rack, or you 
can purchase one of  Oly mpic 4X4’s many  dif f erent sty les of  bumpers. Vehicles with hard tops cannot open 
rear hatch when conv erted into sunshade. On some jeeps y ou can reuse end caps without modif ication.  
Oly mpic 4x4 Products are serv iced by  our f actory .  We prov ide answers to installation questions.  We ship 
parts ASAP.  Try  us bef ore the hassle of  returning Oly mpic 4x4 Products to y our retailer or mail order 

specialist. For assistance please call (800)777-0878. 
Please read ALL directions before starting on Dav e’s Rack. 

           
                     Finished Dav e’s Rack                                                        Easily  transf orms 

                                                 
           Conv erted to a Shade Canopy                      Tilted back in locked position f or 
          Remov al / instillation of  sof t-top.    

             
   Conv erting to sunshadeby  f olding down                 Folding up to lock into place as a sunshade   
 

 Rack in most downward position f or instillation/ remov al of  hardtop 



                                           921-Dave’s Rack                                        921-12X   

 

 

2

 
 
 
Tools needed 
3/8” or ½” driv e ratchet wrenches 
Socket wrench sizes: ½”, 9/16”, 5/8”, 11/16”, ¾” 
Open end/ combination wrench sizes: 3/8”, 7/16”, ½”, 9/16”, 5/8”, 11/16”, and ¾” 
Socket wrench extension. 
T-40 Torx driv e socket 
5/32” Allen wrench 
Flat head screwdriv er 
Phillips head screwdriv er 
 
Optional tools and equipment 
Light penetrating oil, such as WD-40 
Lithium grease 
Anti-seize lubricant (copper based) 
Stepladder 
Clear or black paint or f ingernail polish 
 
Note:   
5/16” bolts use ½” wrench  5/16” nuts use ½” wrench   12-24 hex nut use 3/8” wrench 
3/8” bolts use 9/16” wrench 3/8” nuts use 9/16” wrench 
7/16” bolts use 5/8” wrench              7/16” nuts use 11/16” wrench 
½” bolts use ¾” wrench   ½” nuts use ¾” wrench 
 

7/16” nuts use a dif f erent size then the 7/16” bolts 

List of hardware      Parts list Box A 
Qty     Description Rear bottom support, lef t 
2         Knobs with ¼” threaded bolt   Rear bottom support, right 
2         Plastic cap, rectangular, rear cross member  Rear top support, lef t 
2 ¼” X 2 1/4” stainless steel pull pin   Rear top support, right 
4 Plastic cap, round, windshield support tube  Rear piv ot support 
8 Spacer tubes ½” round X 3”long   Front support, lef t 
1 5/16” X 1 ½” Allen head set screw   Front support, right 
6 5/16” X 1” Hex head bolt    Rear cross bar 
16 5/16” Flat washer     Front cross bar 
6 5/16” Lock washer     Top load bar (5) 
2         5/16 x 1 ¾” hex head bolts   Box B 
2         5/16” Ny lock nut     Rotating f ront cross bar end (2) 
2 3/8” X 3” Grade 8 hex head bolt   Basket leg (4) 
10 3/8” Ny Lock nut     Saf ari basket, f ront (2) 
36  3/8” Flat washer     Saf ari basket, rear (2) 
8 3/8” Ey ebolt     Taillight backing plate (2) 
8 7/16” X 1 ¼” Hex head bolt    Telescoping leg, outer (2) 
2 7/16” X 3 ½” Hex head bolt    Telescoping leg, inner (2) 
20  7/16” Flat washer     Rear mounting bracket, right 
4 7/16” Lock washer     Rear mounting bracket, lef t 
14 7/16” Flange nut      
2 ½” X 1 ½” Hex head bolt  Technical Specifications: 
2 ½” Flat washer   Load capacity : 500 Pounds 
2 ½” Lock washer   Outside dimensions of  load bars: 69” X 71” 
6 12-24 X 1” Slot screw  Sports Rail dimensions: 60” X 67” 
6 12-24 Hex nut   To  f igure out how high the top of  the Sports rack will be on  
6 #12 Lock washer   y our v ehicle, measure the distance f rom the f loor to the top of 
12 Fender washer   y our Jeep’s body  tub and add 38.5”.  Total height will dif f er. 
2         Lany ards    f rom v ehicle to v ehicle depending on y our v ehicles tires and          
4         Stainless steel buttons/bullet pins       suspension sy stem. 
6 5/16” x 1” countersunk head bolts 
 
   



                                           921-Dave’s Rack                                        921-12X   

 

 

3

 
 
Contents photos                                                
  
Box A 58 Lbs. 
 

   
 Front cross bar 1 ½” tube 48 7/8” long                  Rear 1 ½” tube 54” long 
 

 
 Top load bar (5) 1” tube 67” long                     Rear piv ot support ¾” X 1 ½” rectangular tube  
                   51 3/8” long 
 

         
     Rear support bottoms                        Rear support top                Hardware 
    1 ½” tube 28 1/4” long                      1 ½” tube 27” long 
 
 

    
       Right and lef t f ront support  Taillight backing plates 
          1 ½” tube 25 3/4”long         3 1/4” X 3 1/4” 
 
 
 
 
 
 



                                           921-Dave’s Rack                                        921-12X   

 

 

4

 
 
Box B 58 Lbs. 
 

   
   Rear mounting bracket    (2) Front ends saf ari basket.    7/8” square tube 50” long 
          11 1/4” long                        (2) Rear ends saf ari basket     7/8” square tube 50” long                                          

  
    Rotating f ront cross bar ends  
         1 ½” tube 6 ¾” long 
                                 

 
                            (4) Basket legs 7/8” square tube 51 5/8” long           
 

 
 Telescoping legs: (2) 1” square tube outer legs 48” long,  

         (2) 7/8” square tube inner legs 36” long 
 
 
 
________________________________________________________________ 
 

       

 

   
                     Photo 1    Photo 2                                            Photo 3 
 



                                           921-Dave’s Rack                                        921-12X   

 

 

5

Step 1.   Remov e y our taillight cov er and taillight housing f rom v ehicle body . Using Phillips head screwdriver 
and f lat head screwdriv er, some models require a 3/8” socket. See Photos 1 & 2. 

Step 2.   Remov e rear body  mount bolt on both sides using 9/16” sized wrench.  See Photo 3. 
 

Step 3.   Using 7/16” x 1 ¼” hex head bolts, f lat washer, and f lange nuts, attach rear mounting bracket to 
f rame. Leave bolts loose till later.  

Note:     Top of  hex head bolt goes inside of  f rame. There is an ov al access hole that will allow you to gain 
access to the inside of  f rame. See photos 4 & 5 

  
 

         

 

 
 Photo 4    Photo 5    Photo 6 
 
Step 4.   Install rear mounting bracket using 7/16”x 3 ½” hex head bolt, lock washer, and f lat washer.  The 

lock washer goes on the bolt f irst, f ollowed by  the f lat washer.  Then insert bolt through the rear 
mounting bracket and through the body  mount bushings. Loosely finger tighten body mount 
bolt. See photo 6.  

Note:     Stock OEM bumper end caps must be remov ed if  using OEM bumper. OEM bumper caps may be 
trimmed so they  can be reinstalled on the bumper. A sawzall can be used or other cutting device to 
trim the OEM bumper end caps.  Trimming and re-installation of  OEM bumper end caps is optional.  
Olympic 4x4 Products has a wide selection of  bumpers that allow f or the installation of the Dave’s 
Rack and prov ide extra protection f or y our jeep.  On some Wranglers with a tow hitch or a tow 
hook, y ou must remov e them to allow Dav e’s rack to be mounted properly , depending on 
application they  might be able to be remounted.                                                                

 

               OEM bumper with end caps removed.   
 
 
 
 
                Photo 7 
 
 
 
Step 5.   Using a ½” x 1 ½” hex head bolt, lock washer and f lat washer, bolt rear bottom support tube to rear 

mounting bracket. A ¾” socket wrench will aid in tightening these bolts. Leave bolts loose.  See 
photo 7. 

 
Step 6.   Place taillight-backing plate inside body  tub and replace taillight housing ov er tab on rear bottom 

support and attach to v ehicle body  using 12-24x 1” slot screw, 12-24 hex nut, and a #12 lock 
washer, f ender washer. Slot screws will pass through rear taillight housing, rear bottom support, 
jeep body , and through the taillight backing plate.  Tighten ALL bolts now, including rear bottom 
support bolt to rear mounting bracket, as assembled in step 5, rear mounting bracket, and rear 
body  mount.  Reinstall taillight cov er.  

 
Note: On 2003 and newer Wrangler TJ’s y ou must remov e the passenger side rear tire, rear splash guard 

that cov ers the wheel well, and a canister that is inside the rear quarter panel.  You must do this in 



                                           921-Dave’s Rack                                        921-12X   

 

 

6

order to gain access to install the rear taillight-backing plate.  Remov e the 5/16” bolts (4) and the 
5/16” nut that holds the canister mounts in place.  Slide the canister out f ar enough so y ou can 
access the area behind the rear taillight, then complete step 6.  Next reinstall the canister, 
splashguard, and rear tire.  See supplemental photos f or 2003 and newer Wranglers. 

           
Rear splashguard pulled back     Canister that needs to be mov ed      Canister slid back to allow access to 

back side of  rear taillight. 

   Rear splash guard f olded back, installing taillight backing plate 
 
Note:         Stock OEM plastic splashguard will need to be undone to allow access to the backside of the 

taillights. You may  f old back the plastic splashguard once it is undone f rom rear of the jeep body. 
 

        
           Photo 8    Photo 9     Photo 10    
 
Step 7.       Connect one rear top support to rear bottom support using 3/8” x 3” hex head gold grade 8 bolts 

with f lat washer and Ny Lock nut using a 9/16” socket wrench, also install the lany ard between 
the 3/8” Ny Lock nut and one of  the f lat washers.  Leav e in downward position.  Tighten these 
bolts now. Then insert rear cross bar into one end of  rear top support See Photos 8, 9, 10, &11. 

 

       

 

                                        
 Photo 11                   Photo 12     Photo 13 
 
Step 8.       Install the second rear top support to the rear cross bar, then swing rear top support upwards 

and connect to rear bottom support using 3/8” x 3” hex head gold grade 8 bolts with flat washers, 



                                           921-Dave’s Rack                                        921-12X   

 

 

7

and Ny Lock nut using a 9/16” socket wrench, also install the lany ard between the 3/8” NyLock 
nut and one of  the f lat washers. See Photos 12 &13. 

   

           

 

     
               Photo 14          Photo 15          Photo 16 
 
Step 9.       Bolt rear rectangular piv ot support in place using 5/16” bolts, lock washer and flat washer.  Install 

rear cross bar and rear rectangular piv ot support onto the rear support top. See Photos 14, 15 
 
Note:         Two 5/16” f lat washers will need to be placed between rear top support and rear rectangular 

piv ot support in order f or the rear rectangular piv ot support to be centered ONLY if  yours has 
enough gap to f it the washers in on both sides. The rear rectangular piv ot support “S” shaped 
support legs will f ace toward f ront of  v ehicle.  Finger tighten all bolts until all 4 bolts are finger 
tight, then securely tighten all bolts with a ½” wrench or socket.  See Photos 14&15.  

 
Step 10.     Secure rear support top in upward position with ¼” pull pin. The pull pin assembly consists of the 

¼” pull pin connected to the key  ring that is then connected to the land set. See Photo 16. 
                 

 

                               
           Photo 17                                                                       Photo 18 
 
Step 11.     Remov e top bolt f rom upper part of  windshield hinge, using #40 Torx bit and install a 5/16” x 1 

½” Allen set screw with a 5/32” Allen wrench, to keep threaded plate inside windshield in place.  
Then remov e all other bolts and attach f ront support with 5/16” x 1” countersunk head bolts, and 
5/16” hex head bolts on the f ront of  the windshield hinge also use a f lat washer and lock washer.  
Once f ront support is tightened in place, remov e Allen set screw and replace with countersunk 
head bolt.  Leav e theses bolts loose till later. See Photos 17 & 18. 

 



                                           921-Dave’s Rack                                        921-12X   

 

 

8

Note:         It is adv ised that y ou use loc-tite on the windshield hinge bolts, and paint them with a clear spray 
paint of  f ingernail polish on the heads of  the bolts.  For a cleaner look y ou may wish to reuse the 
OE button head bolt in place of  the hex head bolt. 

 

         
                                          Photo 19                                                           Photo 20  

 
Step 12.     Install rotating f ront cross bar ends into the f ront cross member, making sure the tabs line up 

with the tabs on the f ront cross member.  Install f ront cross member and rotating front cross bar 
ends to f ront support. See Photos 19 & 20.  

  
Note:         You may  want to lubricate the holes on the f ront cross member where the rotating front cross bar 

ends are inserted with lithium grease, to ensure ease of  installation and ef f ortless f uture use of 
the sunshade. 

 
Step 13.     Finger tighten f ront cross bar to f ront support with supplied knobs with ¼” threaded bolt. You 

may  want to apply  anti-seize lubricant to the threads.  See Photo 22. Tighten the countersunk 
bolts that secure the front supports to the windshield hinge now. 

 

                       
         Photo 21                       Photo 22 
 
Step 14.     Assemble the middle three (3) top load bars to f ront cross bar and rear cross bar using 7/16” x 1 

¼” hex head bolts along with f lat washers, and 7/16” f lange nuts.  Finger tighten bolts at this 
time. Once all bolts are f inger tight y ou may  then securely tighten all bolts. Place the outer 2 
top load bars in place.  See photo 21.  

 
Step 15.     Beside y our jeep, connect f ront end and rear end to the saf ari basket legs.  Do this step  twice, 

since there are going to be two completed saf ari basket rings.   
               

                             
                           Photo 23                                                  Photo 24 
 



                                           921-Dave’s Rack                                        921-12X   

 

 

9

Note:         Saf ari basket has dif f erent hole spacing on the f ront and rear ends of the safari basket.  The front 
ends hav e 2” centerline spaced holes and the rear ends hav e 2 ¾ ” centerline spaced holes. See 
Photo 23. 

                                       
Step 16.     Using 3/8”ey ebolts and ½” round x 3” long spacer tubes, f lat washer, and 3/8” NyLock nuts, bolt 

together the upper and lower basket rings.  Do this by  installing a f lat washer on the ey ebolt, 
slide the ey ebolt through the upper basket, through 3/8” f lat washer, through the 3” long spacer 
tubes, through 3/8” f lat washer, through the lower basket, and install a second f lat washer, then 
f asten with the 3/8” Ny Lock nut. Install the two lef t and right ey ebolts only  and not the two front 
and rear ey ebolts at this time. Finger tighten ey ebolts at this time.  See photo 24. 

      

                                                                                         
                                                            Photo 25.                      

            
Step 17.   Place the saf ari basket on top of  y our Dav e’s rack, making sure y ou hav e the front 2” centerline 

spaced holes abov e the f ront crossbar.  Secure saf ari basket with 3/8” ey ebolts, 3” spacer tubes, 
f lat washers, and 3/8” Ny Lock nuts.  Place a 7/16” f lange nut as a spacer between saf ari rack 
and f ront and rear cross member.  Tighten 3/8” nuts with 9/16” socket or combination wrench.  
When y ou place the saf ari basket on top of  Dav e’s Rack, the ey ebolts at the f ront and rear will 
bolt through the saf ari rack, outer top load bars and into the f ront and rear cross member. 
Ey ebolts assemble in the f ollowing order, place a f lat washer on ey e bolt, install eyebolt through 
the upper basket, through 3/8” f lat washer, through the 3” long spacer tubes, through 3/8” f lat 
washer, through the lower basket, install 7/16” nut as a spacer, then ey ebolt goes through the top 
load bar and rear cross member, then install a 3/8” f lat washer and a 3/8” Ny Lock nut. Tighten 
all eyebolts at this time.  See photos 25  

 

                 
               Photo 26                    Photo 27 
 
Step 18.     Install two (2) stainless steel buttons in each of  the inner telescoping legs, shown in photo 26 at 

the v ery  bottom.  Slide the inner telescoping legs into the outer telescoping legs.  Bolt outer 
telescoping legs to the f ront rotating cross member ends using 5/16” x 1 ¾” bolts, f lat washers, 
and 5/16” Ny Lock nut.  Telescoping legs will be installed in the U-shaped channel on the f ront 
cross bar ends.  Extend telescoping legs into the rear cross member.  See Photos 26&27. 

  
Note:         A light penetrating oil may  be applied to the telescoping legs f or ease of  operation.  
 
Step 19.     Insert plastic caps in f ront support, cross bar ends, and rear piv ot support. 
 
Note:         You may  want to wrap the plastic end caps with masking tape where they  are inserted into the 

f ront support, cross bar ends, and rear piv ot support, f or a more permanent installation of the end 
caps.  When the masking tape heats up f rom y our jeep being in the sun, the adhesive in the tape 
will melt and seal the plastic end caps in place. 

 
Step 20.    Re-check tightness on ALL nuts and bolts. 
 
Step 21.    Af ter 500 miles or f irst of f -road trip, whichev er comes f irst, re-check tightness on ALL nuts and 

bolts. 
 



                                           921-Dave’s Rack                                        921-12X   

 

 

10

Note:         To transf orm the luggage rack into the sunshade, y ou must remov e the f ront knobs, ¼” pull pin 
f rom the rear support bottom, and the telescoping legs f rom the rear cross member.  The Dave’s 
rack will then piv ot on the rear cross member and the rear support bottom.  The telescoping legs 
will piv ot downward to a v ertical position.  Extend the telescoping legs to desired length to 
support the sunshade.  Dav e’s Rack also piv ots on the rear support bottom to allow the 
installation/ remov al of  a sof t top. To do this remov e the f ront knobs and the ¼” pull pins from the 
rear support bottom, the rack will then piv ot backwards allowing remov al/installation of your soft 
top. To remov e/install a hard top, disconnect ¼” pull pins, swing rack backwards with the 
telescoping legs attached to the rear cross member. Lay  the rack in its most downward position.  
Then a hard top may  be lif ted ov er the top of  the jeep.   See Photos on the f irst page. 


